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WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Compressor 6ltr Direct Drive 1hp
Model No: SA2306
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Parts Information:
Compressor 6ltr Direct Drive 1hp
Model No: SA2306

Item Part No. Description

1 SA2306.01 SKT. HD Bolt M6x30

2 SA2306.02 Spring Washer

3 SA2306.03 Cylinder Head

4 SA9525.69 Elbow (3/8"m x 3/8"m)

5 SAC2420EV2.24 Cylinder Head Gasket

6 SAC5020E.07 Valve Plate

9 SA2306.09 Piston

10 SA2306.10 Cylinder

11 SA2306.11 Gasket, Lower

12 SS620.SB Hex Head Set Screw M6x20mm Black

13 SA2306.13 Spring Washer

14 SA2306.14 Gasket, Cylinder

15 SA2306.15 Compression Ring (15 + 16) Piston Ring (17)

18 SA2306.18 Piston Pin

19 SA2306.19 Circlip

20 SA2306.20 Connecting Rod

21 SA2306.21 Crank Shaft

22 SA2306.22 SKT. HD Bolt M6x20

23 SAC5030VE2.12 Breather (5/8" UNF Thread)

24 SA2306.24 Bolt M5x155

25 SA2225.22 Oil Sight Glass

27 SAC0610E.29 Crankcase

28 SA2306.28 Gasket

29 SA2306.29 Crank Case Cover (Round)

-- SA2306.29A Crankcase Cover (NOT SHOWN)

30 B/6203-2RS Bearing 6203-2RS

31 SFS516.S Hex Head Flange Bolt M5x16 Single

32 SA2306.32 Phillips Bolt M4x5

32A SA2306.32A Screw Nut

33 SA2306.33 Capacitor 25UF CBB60 450V 50/60HZ

34 SA2306.34 Rotor (34) Bearing (34A) And Stator (35)

Item Part No. Description

SA2306.35 Stator

36 SA2306.36 Fan

37 SA2306.37 Bearing Cover

38 SA2306.38 Motor Cover

39 SA2306.39 Circuit Breaker

40 SA2306.40 Air Cock

41 SA22503.81 Pressure Gauge For Regulator

42 SAC0610E.55 Pressure Gauge (D.50),0-200psi,Rear Fitting

43 SA2250-V2.57 Regulator

44 SA2306.44 Connecting Rod

45 SA2306.45 Safety Valve

-- SAC5020E.55 Safety Valve 8Bar 1/4"BSP Male (NOT SHOWN)

45A SA2225-V3.58 Pressure Switch 15Amp 12 Bar 175psi

45B SA22503.86 Connector

-- SA22503.87 Nut Deep Nut 5/8 UNF Zinc Yellow (NOT 
SHOWN)

46 SA2306.46 Tube (46) Nut (46B) And Washer (46GA)

47 SA2225-V3.73 Handle

48 SA2306.48 Tank 6LTR

48A SA2306.48A Drain Cock

49 SA9506.53 Check Valve

49A SA9525.69 Elbow (3/8"m x 3/8"m)

50 SA2306.50 Cable (50) Y Connector (50A) Connector (50B)

51 MC3CX1.5 Mains Cable Blk, 3 Core, 1.5mm2

52 SA2306.52 Screw Nut (52) And Spring Washer (52A)

53 SA22503.78 Rubber Foot

54 SA2306.54 Washer (54) Screw (55)

55 SA2306.55 Screw

56 SA2306.56 Exhaust Pipe (56) Cooler (57) Nut (58)

59 SAC2420EV2.28 Air Filter

-- SA2306.PUMP Complete Pump (NOT SHOWN)


